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PFEL02921-INT v0 - PROFORM SPORT E2.0 ELLIPTICAL
Key # Part # Description Qty Date Changed

. PROFORM SPORT E2.0 0

. 05/21 CHINA,AUSPEED 0

. COMPANY 11 REV R0521A 0 2021-07-28

. . 0

. MEMOS 0

. TM11-190 ELECTRICAL/ 0

. WIRING ISSUE 0

. MM4-47 CONSOLE/RESISTANCE 0

. MOTOR NOT WORKING 0

. . 0
1 NSP FRAME 1
2 429403 UPRIGHT 1
3 431657 LEFT SHIELD 1
4 431658 RIGHT SHIELD 1
5 392410 UPPER BODY LEG 2
6 313766 LEFT UPPER BODY ARM 1
7 387672 M10 X 77MM BOLT 1
8 313768 RIGHT UPPER BODY ARM 1
9 421241 REAR STABILIZER 1
10 281559 KEY 1
11 429398 LEFT PEDAL ARM 1
12 429399 RIGHT PEDAL ARM 1
13 372605 LEFT PEDAL 1
14 372604 RIGHT PEDAL 1
15 429402 PEDAL DISC 2
16 421245 LEFT CRANK ARM 1
17 369486 EDDY MECHANISM ASSEMBLY 1
18 198568 SHIELD BRACKET 1
19 158068 DRIVE BELT 1
20 317916 REAR STABILIZER CAP 2
21 372606 WHEEL 2
22 249286 IDLER 1
23 431564 CONSOLE 1
24 326943 FOAM GRIP 2
25 278602 M6 BOLT SET 2
26 314579 PIVOT AXLE 1
27 310739 M8 X 10MM SCREW 6
28 355834 M6 WASHER 1
29 328787 WATER BOTTLE HOLDER 1
30 348105 LEFT CRANK SPACER 1
31 139703 BEARING 2
32 415010 CRANK ARM STUD 2
33 148710 M10 LOCKNUT 1
34 204595 M10 X 68MM SCREW 4
35 377620 M10 X 25MM SCREW, NOTE 1
. . OM SAYS 45MM SCREW 0

36 245074 M3 X 16MM SCREW 2
37 261587 OUTER PEDAL ARM BUSHING 2
38 256446 M8 JAM NUT 8
39 261585 INNER PEDAL ARM BUSHING 2
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40 248334 M10 X 20MM SCREW 6
41 372596 TOP SHIELD 1
42 372599 UPPER BODY ARM COVER 2
43 198005 M6 X 18MM SCREW 2
44 246303 GRIP CAP 4
45 346571 M6 X 14MM SCREW 1
46 372602 AXLE CAP 2
47 392107 UPPER BODY ARM SPACER 2
48 372600 FRAME SPACER 2
49 256295 UPPER BODY ARM BUSHING 6
50 194339 M8 X 41MM BOLT 6
51 316370 M10 X 22MM WASHER 4
52 . WHICH SCREW IS NEEDED? 0
52A 195562 M4X16MM SCREW 10
52B 372672 M4X16MM SCREW, CUPHOLDER 6

. . & CONSOLE 0
52C 168267 M4X16MM, BLUNT SCREW 5
52D 224606 M4X25MM SCREW 3
52E 234235 M4X16MM, RR STABILZR SCRW 2
53 411082 REED SWITCH/WIRE 1
54 131090 CLAMP 1
55 281801 M8 WASHER 3
56 212055 M8 X 25MM SCREW 2
57 . MECHANISM AXLE, SEE #17 1
58 113842 MAGNET 2
59 132315 WIRING CLAMP 2
60 175592 FRONT PEDAL ARM BUSHING 4
61 277369 PULLEY 1
62 208938 M10 X 60MM BOLT 1
63 421240 FRONT STABILIZER 1
64 . WHICH PART IS NEEDED? 0
64A 286527 MUSHROOM FASTENER ONLY 8
64B 213457 MUSHROOM FASTENER SCREW 8
65 251201 M8 X 22MM SCREW 1
66 012142 M6 LOCKNUT 2
67 . M10 THIN LOCKNUT, SEE #33 2
68 348106 RIGHT CRANK SPACER 1
69 371082 PIVOT SPACER 2
70 317078 LEVELING FOOT 2
71 012042 M8 LOCKNUT 1
72 411458 RESISTANCE MOTOR 1
73 417441 MAIN WIRE 1
74 261589 PEDAL ARM CAP 2
75 348251 POWER ADAPTER DRAWING 1
76 314683 M8 X 10MM HEX SCREW 4
77 181250 RESISTANCE CABLE 1
78 013423 M4 X 16MM BRIGHT SCREW 1
79 372666 M8 X 77MM BOLT 2
80 421251 RIGHT CRANK ARM 1
81 411089 POWER WIRE/RECEPTACLE 1
82 331242 WIRE BUSHING 1
83 253588 M10 X 28MM WASHER 2
84 417005 M6 X 8MM SET SCREW 2
85 431454 LEFT HANDLEBAR 1
86 431451 RIGHT HANDLEBAR 1
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87 200327 HANDGRIP 2
88 352820 M10 CURVED WASHER 1
. . NON-ILLUSTRATED PARTS 0
# 428970 VINYL TAPE 2
# 116566 15.5" CABLE TIE 1
# 116926 8" CABLE TIE, 50LB 2
# 016057 8" CABLE TIE 1
# 104838 GREASE PACKET 1
# 132283 3MM HEX ALLEN WRENCH 1
# 119894 4MM ALLEN WRENCH 1
# 045008 5MM ALLEN WRENCH 2
# 045021 6MM HEX ALLEN WRENCH 1
# 299925 DECAL, GENERAL WARNING 1
# 299925SP DECAL, GEN WARNING SPANSH 1
# 299962 DECAL, GEN WARNING 9LANG 1
# 431513 USER'S MANUAL, ENGLISH 1
# 431514 USER'S MANUAL, FRENCH 1
# 431515 USER'S MANUAL, SPANISH 1
# 431516 USER'S MANUAL, ITALIAN 1
# 431517 USER'S MANUAL, PRTGS 1
# 431518 USER'S MANUAL, DUTCH 1
# 431519 USER'S MANUAL, GERMAN 1
# 431468 LITPAC, NOTE 1
. . CONTIANS HARDWARE KIT 0
# 435573 HARDWARE KIT, NOTE 1
. . INCLUDED IN LITPAC 0
. . . 0
. . OPTIONAL ACCESSORIES 0
# 140069 SNAP RING PLIERS 1
# 146119 FLOOR MAT 1
# 364361 CHEST HEART RATE MONITOR 1
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